
Lawrence Berkeley National Laboratory
Recent Work

Title
A STUDY OF BRINE TREATMENT

Permalink
https://escholarship.org/uc/item/8gv5h2pz

Author
Lawrence Berkeley National Laboratory

Publication Date
1977-11-01

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/8gv5h2pz
https://escholarship.org
http://www.cdlib.org/


u 0 0 0 &I 8 0 I 0 a I 

A Study of Brine li"eatment 
Keywords: 

Brine Treatment Methods 
Scaling Prevention ,, 
Corrosion Prevention 
survay 

- APR 12 '978 

For Reference 

Not to be taken from this room 

• 

• 

EPRI ER-476 
Project 791 
kfaL:6;3.J1 

( UC-66d , 
~1m:or5Qo-R65 

Final Report 
November 1977 
[...]
Sedimentation compartment--(1) The portion of a water or wastewater treatment tank 
used as a settling tank; for example, the flowing-through chamber of an Imhoff 
tank. (2) The settling section of a chemical flocculation and sedimentation unit. 

Sedimentation tank--A basin or tank in which water or wastewater containing settle­
able solids is retained to remove by gravity a part of the suspended matter. Also 
called sedimentation basin, settling basin, settling tank. 

Sediment concentration--The ratio of the weight of the sediment in a water-sediment 
mixture to the total weight of the mixture. Sometimes expressed as the ratio of 
the volume of sediment to the volume of mixture. It is dimensionless and is usu­
ally expressed in percentage for high values of concentrations and in parts per 
million for low values. 

Sequester--To form a stable, water-soluble complex. 

Sequestering agent--A chemical that causes the coordination complex of certain 
phosphates with metallic ions in solution so that they may no longer be precipi­
tated. Hexametaphosphates are an example: calcium soap precipitates are not 
produced from hard water treated with them. Also, any agent that prevents an ion 
from exhibiting its usual properties because of close combination with an added 
materia 1. 

Sequestration--The inactivation of an ion by addition of a reagent that combines it 
and, in effect, prevents it from participating in other reactions. Also called 
complexation. 

8-5 



Settling--The process of subsidence and deposition of suspended matter carried by 
water, wastewater, or other liquids, by gravity. It is usually accomplished by 
reducing the velocity of the liquid below the point at which it can transport the 
suspended material. Also called sedimentation. 

Settling basin--A basin or tank in which water or wastewater containing settleable 
solids is retained to remove by gravity a part of the suspended matter. Also 
called sedimentation basin, sedimentation tank, settling tank. 

Settling chamber--(1) A basin or tank in which water or wastewater containing 
settleable solids is retained to remove by gravity a part of the suspended matter. 
(2) The second or final element of the so-called biolytic tank, which is a combina­
tion of a flocculating tank and a settling tank. (3) Sometimes, the sedimentation 
compartment of a two-story tank, as in the case of an Imhoff tank. 

Settling solids--Solids that are settling in sedimentation tanks or sedimentation 
chambers and other such tanks that are constructed for the purpose of removing this 
fraction of suspended solids. 

Settling tank--A basin or tank in which water or wastewater containing settleable 
solids is retained to remove by gravity a part of the suspended matter. Also 
called sedimentation basin, sedimentation tank, settling basin. 

Settling velocity--The velocity at which subsidence and deposition of the settle­
able suspended solids in water and wastewater will occur. 

Slake--To become mixed with water so that a true chemical combination takes place, 
as in the slaking of lime. 

Slow sand filter--A filter for the purification of water in which water without 
previous treatment is passed downward through a filtering medium consisting of a 
layer of sand or other suitable material, usually finer than for a rapid sand 
filter and from 24 to 40 in. thick. The filtrate is removed by an underdrainage 
system and the filter is cleaned by scraping off and replacing the clogged layer. 
It is characterized by a slow rate of filtration, commonly 3-6 mgd/acre of filter 
area. 

Sludge--(1) The accumulated solids separated from liquids, such as water or waste­
water, during processing, or deposits on bottoms of streams or other bodies of 
water. (2) The precipitate resulting from chemical treatment, coagulation, or 
sedimentation of water or wastewater. 

Standard methods--(1) Methods for the examination of water and wastewater published 
jointly by the American Public Health Association, the American Water Works Associ­
ation, and the Water Pollution Control Federation. (2) Methods published by pro­
fessional organizations and agencies covering specific fields. These include, 
among others: American Public Health Association, American Public Works Associa­
tion, American Society of Civil Engineers, American Society of Mechanical Engineers, 
American Society for Testing and Materials, American Water Works Association, 
United States Bur~au of Standards, United States of America Standards Institute 
(formerly American Standards Association), U~ited States Public Health Service, 
Water Pollution Control Federation. 

Standard oxidation-reduction potential (Eh)--The potential established at an inert 
electrode dipping into a solution containing equimolecular amounts of an ion or 
molecule in two states of oxidation. (Ref. 81) 

~6 



0 0 d u c.i ,j u ;d t.:o rg g 

Sus ended matter--(1) Solids in suspension in water, wastewater, or effluent. 
2 Solids in suspension that can be removed readily by standard filtering proce­

dures in a laboratory. See suspended solids. 

Suspended sediment--The very fine soil particles that remain in suspension in water 
for a considerable period of time without contact with the solid-fluid boundary at 
or near the bottom. They are maintained in suspension by the upward components of 
turbulent currents or may be fine enough to form a colloidal suspension. 

Suspended solids--(1) Solids that either float on the surface of, or are in suspen­
sion in, water, wastewater, or other liquids, and which are largely removable by 
laboratory filtering. See suspended matter. (2) The quantity of material removed 
from wastewater in a laboratory test, as prescribed in "Standard Methods for the 
Examination of Water and Wastewater" and referred to as nonfilterable residue. 

Vacuum deaeration--Equipment operating under vacuum to remove dissolved gases from 
liquid. 

Waste--Something that is superfluous or rejected; something that can no longer be 
used for its originally intended purpose. 

Waste-disposal plant--(1) A plant equipped for treatment and disposal of waste. 
(2) An arrangement of devices and structures for treating wastewater, industrial 
wastes, and sludge. 

Waste treatment--Any process to which wastewater or industrial waste is subjected 
to make it suitable for subsequent use. 

Waste water--In a legal sense, water that is not needed or that has been used and 
is permitted to escape, or that unavoidably escapes from ditches, canals, or other 
conduits, or reservoirs of the lawful owners of such structures. 

8-7 



H • 

APPE.N.D LX A 
[Reference 82} 

BASIC WATER TREATMENT PROCESSES 

A wide range of treatment processes is available to pro­
duce water of the required quality for industry at the point 
of use. Treatment methods fall into two general categories: 
external and internal. External treatment refers to pro-

. cesses utilized in altering water quality prior to the point of 
use. The typical household water softening unit is an external 
treatment. Internal treatment refers to processes limited 
basically to chemical additives utilized to alter water quality 
at the point of use or within the process. v\'ater softening 
compounds used in laundering are forms of internal treat­
ment. \Vater treatment processes are in themselves users of 
water. Normally, 2 to l 0 per cent of the feed water ends up 
as waste generated by treatment processes (see Table Vl-3). 
Thus, the actual water intake is greater than the treated 
water produced. 

EXTERNAL WATER TREATMENT PROCESSES 

Figure VI-I is a schematic diagram of the most common 
external water treatment processes. Properly applied, alone 
or in various combinations, these processes can convert any 
incoming water quality to a usable quality. A dramatic ex­
ample is the conversion of brackish water to a water that 
exceeds the quality of distilled water. 

Note that the flow chart illustrates many processes and 
that a particular process is applied to remove a particular 
contaminant. If that contaminant does not appear in the 
water or is harmless for the intended use of the water, that 
process would not be used. For example, a clear well water 
might not need filtration prior to further treatment. In 
addition, the water use determines the extent of treatment. 
For example, to use Mississippi River water for cooling, 
rough screening to remove the floating debris may be suf­
ficient for some applications, whereas clarification and filtra­
tion may be required for other uses. To use that same water 
for makeup for a super critical pressure boiler would require 
further treatment by ion exchange, perhaps strong cation, 
strong anion, and mixed bed exchangers. 

As previously stated, industry's need for water can be met 

A-1 

even under the poorest conditions. However, the use of 
water treatment systems is not without consequence. Ex­
ternal water treatment processes concentrate a particular 
contaminant or contaminants. Thus, in the quest for pure 
water, a waste product is generated. The waste product is a 
pollutant and the cost of its disposal must be considered as 
part of the overall cost of water treatment. 

The estimates of waste volume and solids in Table VI-3 
are based on treating a water with an anah·sis such as shown 
in Table Vl-4. Table Vl-4 also illustrates an analysis of 
several common forms of water treatment. The estimates 
are thus typical only of the water described and· will vary 
with different water supplies. V\'aste volumes are stated as a 
percentage of inlet flow. Thus, a 2,000 gallon per minute 
(gpm) clarifier will discharge 40 to 100 gpm of sludge. 

The following paragraphs briefly describe the available 
treatment methods, outline their capabilities, and combined 
with Table VI-3, provide a general idea of the waste pro­
duced. (The groupings A, B, and C do not imply treatment 
schemes or necessarily indicate a sequence of treatment.) 
The processes are applicable to various water characteris­
tics; it is immaterial whether the supply is surface or ground 
water. Since the equipment used can be of appreciable size, 
available land area can be an important factor in the selec­
tion of a particular process. 

Group A Processes 

Rough Screens Generally installed at the actual point 
of intake, rough .screens are simple bars or mesh screens 
used to trap large objects and prevent damage to pumps 
and other mechanical equipment. 

Sedimentation This process takes place in large open 
basins used to reduce the water velocity so that heavier 
suspended particles can settle out. 

Clarification Chemical additives (e.g., aluminum 
salts, iron salts, lime) are used in large open basins so that 
practically all suspended matter, color, odors, and organic 
compounds can be removed efficiently. 

Lime Softening (cold) The equipment used here is 



similar to that used for clarification. In addition to floccu­
lent chemicals, lime and sometimes soda ash are used in 
large open basins. Clarification is obtained, and a large 
portion of the calcium and magnesium bicarbonates are 
removed. 

Lime Softening (hot) The process is, in general, the 
same as cold except that it is carried out at or above 212 F. 
The results are the same but with the added benefit of silica 
removal. Tl)e characteristics of wastes are the same but at a 
high temperature. Note that further treatment of hot lime 

TABLE VI-3-Waste Generated by Treatment Processes 

Tratmentprocess• 

Rourh screens . .. 
Sedimenlltiot1 .. 
Clarifl<:ltiot1 

ColdlimeSDII!niOJ .. 

HotfimesofteniOJC+212 F). 

Amtion .. 

filtration, f'll•ity, or prasurt . 

Character of waste produced Woste YOiume 
,.,-cenllpfiow 

LIIJI objects, debris 
Sand, mud slurry 5-10 
USIJ,II~ ICidic Chemical SIUdfe 2-5 

and settted Tn3tter 
Alkaline cttemical sludre and 2-5 

settled matter 
Alkaline chemical sludre and 2~5 

settled matter 
Gaseous, possible air pollutant, 

such n hydroren sulfide 
Sludfe, suspended solids 2-5 

(for poCked bed units) 
Adsorption, actinted urban tor Exhausted Clrbon il not re· 2~5 

odors, tntes, 'Dior, orpnics renerated. Small amounts 
carbon fines and other solids 
gn appear in backwuh. 
tarbon rea:enera tion is sepa­
!lte process (usUJIIJ lhermaQ 
in which air pottution prob· 
lems must be mel 

Manpnese zeolite, for iron 
rem on! 

Miscellaneous, e.£., precoat, 
membrane, dual medii firtn­
tionfinestrainina 

Remsecnmosisc .. 

Electrodialysisr .. 

DisliU.tion .. 

lonmhiOf!pr""'""' 
Sodium catJon . 

2-bed deminerofization . 

Mind bed deminnlizltion .. 

lllornalprocesses .. 

Iron otide suspended solids Simit21r to other 
fihrttion prodesses 

As in other filllr• Precoat 1-5 
nste indudts preeDit ma­
terials. 

Suspended and 90-99 percent 1D-50 
of dissolved SD!ids plus chem· 
ical pretrutment if required 

Suspended and ~5 percent 10-50 
of dissol•ed solids plus chem· 
icll pretreatment if reQuired 

Concentrated dissot•ed and tiH5 
suspended solids 

DissoiYed calcium, marnesium ~ 

11d sodium cblorides 
llissohed solids from feed plus 1D-14 

rerenerants 
Disso!Yed sofids from IIIII plus ID-14 

rerenerants 
Chemicals ore odded direct~ 

into operatinr: tycle. At least a 
portion of protess steam ~n· 
tainina added chemicals, dis­
soiYed and suqtended solids 
from feed, and possibly eon· 
lamination from procth can 
be esl!lcted from the cycle for 
disposal or trutmentnd re· 
cycle. 

Eumple of wade 
weiJhl' dry basis 

pounds solids 'I, 0011 
pi processed 

1.3 

1.1 

t.7 

O.HI.2 

O.HI.2 
(plusprecoatma· 
terills when used) 

1.D-2.0 

I.D-2.0 

1.5 

1.3 

>5 

:Processes 1re D5td alane or in nrious combinations. dependiltl upon need. 
Amounts based on IPJIIic:ation of process to raw water shown in Table Yl-t These ntues do aof nocessartiJ opply 
wtaen tttese processes are used in combtnations.. 

'Fled must be RlatiniJ free of suspended malllr. 
• n.. '" many nriltion• Us1ed here are a few of the most importanl 

A-2 

Basic Water Treatment Processes/373 

TABLE VI-4-Typical Raw Water Analyses and Operating 
Results (mgfl,. unless otherwise indicated) 

Consliluent 

Cltionsc 
talcium .. . 
Marnesium .. 
Sodium .. 
PotasSium .. 

Tolll Cabons .... 
Anions a 

Bicarbonate .. 
tlrbonate ... 
Hydrotide 
SuHate . 
Chloride 
Nitrate. 

Total Aniom .. 
lrono . 
Silica• .. 
Color1• .. 

Turbidity'- . 
pH• 

[>pressed 
IS 

caco, 

Fe 
SiOo 
units 

Rlw Wltef0 

51.5 
19.5 
18.6 
1.8 

91.4 

56.8 

21.8 
12.0 
0.8 

91.4 
0.16 
9.0 

15.0 
tOO.O 
6.5-7.5 

Alllr 
dlrification 

ond 
filtrabon 

51.5 
19.5 
18.6 
1.1 

91.4 

47.8 

30.8 
12.0 
0.1 

91.4 
Nil 
9.0 
2-5 
D-2 

&.D-1.0 

After After 
Aller clarification, dlrification, 

cold time filtnbon, fittrotion, 
llfteninz and sodium- ond 

ond cation deminerali· 
filtration exchanre uti on 

softenin& 

38.7 1.0 
17.5 1.0 
18.6 87.6 1-2 
t.8 1.8 

7E.6 91.4 1-2 

0 47.8 
33.0 0 
0 0 t-2 

30.8 30.8 
12.0 t2.0 
0.1 0.8 

76.6 91.4 1-2 
Nil Nil Nil 
9.0 9.0 0.01 
2-5 Nil Nil 
D-2 Nil Nil 

9.D-11.0 &.D-8.0 7.D-9.0 

a Taken from Livinrstone t9SJR; adjusted slirhtly for ion balance and for e1pression as taco~ equiralents. 
" Deweloped by the Panel for ilhntratin purpo5es.. 

effiuent is generally limited to filtration and sodium cation 
exchange. 

Aeration This process, which can be in several dif­
ferent physical forms, is applied to reduce the concentration 
of carbon dioxide, thereby reducing the chemicals required 
for cold lime softening. Aeration oxidizes iron and manga­
nese to allow their removal by clarification, lime softening, 
or filtration. No solid wastes flow from an aerator, but re­
leased gases such as hydrogen sulfide can present a problem. 

Miscellaneous There are other special variations of 
all the primary treatment methods that can be applied 
under specific circumstances. 

Group B Proceues 

Filtration This process uses gravity, or pressure units 
in which traces of suspended matter are removed by pas­